UTILITY RESOURCES
REPORT

Issue of May 30, 2014
Amended February 1, 2015

for

Donala Water and Sanitation
District |

Donala Water &
Sanitation District
and

GMS, Inc.

Consulting Engineers




\ux :

UTILITY RESOURCES REPORT
FOR
DONALA WATER AND SANITATION DISTRICT

PROJECT NO. 93061.502

OCTOBER 1993
UPDATE NO. 1: SEPTEMBER 30, 1995
UPDATE NO. 2: DECEMBER 29, 2008
UPDATE NO. 2 AMENDED: MAY 1, 2009
UPDATE NO. 2 AMENDED AUGUST 7, NOVEMBER 1 AND 27, 2009
UPDATE NO. 3: MAY 30, 2014
UPDATE NO. 3 AMENDED: FEBRUARY 1, 2015

DONALA WATER AND SANITATION DISTRICT
15850 HOLBEIN DRIVE
COLORADO SPRINGS, CO 80921

PREPARED BY:

DONALA WATER AND SANITATION DISTRICT
and
GMS, INC.
CONSULTING ENGINEERS
611 NORTH WEBER STREET, SUITE 300
[...]
has been annotated on the basis of commonly accepted hydraulic flow relationships and
maximum depth of flow in the pipe equal to 75% of the pipe diameter. These capacities are

F:\WPDATA\DONALAWUtility 32014 1X.docx I X- 1

6/30/14

10-15-14



)

"normal flow" conditions, not affected by backwater or surcharge conditions, and assuming
the energy grade line is parallel to the pipe surface.

TABLE 1X-1

INFLUENT/INTERCEPTOR SEWER CAPACITY

_ S|
. Pipe - [ .
: . L . | -Service Excess or
" Pipe Segment - | PipeDia, [ S09TeN | pipe. [ ERE %‘p‘;‘g‘tj Area | <Deficient>
Station‘Downstream to Upstream . Inches - ﬂg ' | Material 0y75 PHF, Capacity, .
L , 4 : n.19 q mgd mod
Pump Sta. to MH 0+00 24 18.8 DiP 0.3 7.30 6.455 0.84
0+00 to 0+69.66 24 69.66 PVC 4.88 29.43 6.455 22.98
0+69.66 to 2+01.26 (sampling at '
MH on WWTF) 24 131.6 PVC 7.94 37.54 6.455 31.09
2+01.26 to 5+06.26 (west side of 24 305.0 PVC 1.36 15.54 6.455 9.08
RR)
5+06.26 to 5+56.6 24 50.34 PVC 1.25 14.90 6.455 8.44
5+56.66 to 6+65 (W/STL pipe 24 108.4 PVC 1.37 15.60 6.455 9.14
casing)
6+65 to 7+72.16 (east side of RR) 24 107.16 PVC 1.02 13.46 6.455 7.00

B.

NOTES: 1. Pipe data from RBD, Inc., As-Constructed Drawings, dated April 12, 1995.
2. Stations and pipe segment lengths generally reflect centerline to centerline of manholes.
3. Service area peak hour flow (PHF) is based on Unit Flow Contribution Plan No, 1, build-out at 11,240
SFEs, and a peak hour to average day ratio of 2.50.

INFLUENT PUMP STATION

The UMCR WWTF facilities include an influent pump station utilizing a dry pit arrangement
with multiple pumps controlled by variable frequency drives (VFDs). The original wet well
was modified to serve as the suction vessel for the pumping equipment installed in 2009 -
2010.

A factory fabricated dry pit pump station provides influent wastewater pumping capability for
all wastewater draining to the UMCR WWTF. The motor control center is located in the
adjacent reclaimed water treatment plant building. The power supply is integral to the
onsite power distribution system including the onsite standby power generation source.

Three centrifugal vertical shaft raw wastewater pumps are installed in the pump station.
Two pumps are sized to accommodate peak flows at the Phase 2 treatment plant
throughput capacity. The third pump is used for alternating service and standby should one

FAWPDATA\DONALAWtlity P 2014 1X.gocx I X-2

06/30/14 10-15-14




pump be required to be out of service. A “blank space” is provided in the pump station to
accommodate installation of a fourth pump for Phase 3 and/or build-out conditions. This
gives a significant amount of flexibility to provide for operation of three pumps to
accommodate ultimate build-out average day flow (ADF) exceeding two (2) mgd and peak
hour flow (PHF) of approximately 4.0 to 5.0 mgd.

TABLE 1X-2
INFLUENT PUMP STATION

Equipment CapaCIty . Notes
Pump No. 1 750 gpm VFD control
Pump No. 2 1,500 gpm Same as Pump No. 1
Pump No. 3 1,500 gpm Same as Pump No. 1
Pump No. 4 1,500 gpm Future; blank space for Phase

3

Flowmeter 0-4,000 gpm | Magnetic flowmeter

(1) Pump No. 1 sized to convey minimum flow of 200 gpm under VFD control at
minimum practical current frequency; pump and motor is sized to accommodate a
revised impeller as flow conditions change with time.

C. PRELIMINARY TREATMENT

It has been the consensus expressed by the operations staff of the UMCR WWTF that the
original rotary fine screening equipment has operated satisfactorily and provides for a
reasonable level of waste removal and protection of downstream facilities. It not only
serves as a screening device, but also serves for grit removal as well. Since initiation of
operation in 1995, the operation and maintenance requirements on this equipment have not
proved to be inordinate. The treatment plant has been well served by one screening device
through the first ten years of operation. The same fine screening equipment was installed
in the Phase 2 expansion of the UMCR WWTF.

The preliminary treatment system is constructed as an integral part of the flow equalization
facilities at the UMCR WWTF. The screenings and other preliminary treatment facilities are
constructed on an upper deck over the flow equalization basin/facility. This provides for
loading docks and ramps for handling of screenings and screenings haul containers
adjacent to the equalization basin structure.

F:WPDATA\DONALAWHility 3-2014 IX.docx IX-3

06/30/14 10-15-14




N

S’

A superstructure is constructed above a portion of the equalization basin to accommodate
the screening and other preliminary treatment operations in an enclosed, ventilated and
temperature-conditioned area.

Space is provided in the preliminary treatment building for three fine screens, each screen
equipped with a screenings compactor and, with the influent head box of each screen
discharging to an overflow bypass channel. Each screen discharges screened raw
wastewater to a common pipeline/channel directed to the equalization basin. Phase 2 work
provided for the relocation of the original screen and installation of one new screen. The
third screen will be added at the time of Phase 3 construction.

The facility is equipped with air handling and conditioning equipment in order to maintain a
positive pressure inside the structure to both mitigate odor and the accumulation of toxic
and/or explosive vapors should they occur in the influent waste stream. Monitoring of the
interior atmospheric conditions is a function of the UMCR WWTF systems control and data
acquisition (SCADA) system.

FLOW EQUALIZATION FACILITIES

The UMCR WWTF experiences extraordinary diurnal flow variations. An analysis of hourly
flow rates found that for complete flow equalization, i.e., sidestream storage required to
provide uniform throughput, approximately 17% of the total daily volume is required to be
available. For the permitted throughput, 1.75 mgd, a minimum equalization volume of
297,500 gallons is required. At total service area build-out a total equalization volume
based on this same criteria will be 440,000 gallons or less.

An average water surface variation in the equalization facility of approximately 7 feet can
be attained. For existing permitted flow volume, an equalization basin of 50 feet wide and
115 feet long, separated into two cells is provided. The facility contains mechanical mixers
and a minimal amount of aeration capability. Addition of a third cell will accommodate
build-out of the service area in the future.

F\WPDATA\DONALA\Utlity 32014 1X.doex I X'4

06/30/14 10-15-14




—

E. SECONDARY TREATMENT WITH BIOLOGICAL NITROGEN REMOVAL (BNR)

During the Phase 2 planning and design process the UMCR WWTF Operations Committee
considered alternative approaches to achieving the necessary wastewater treatment on the
existing property. Because the site is limited to improvements within the existing fenced

area, possibilities are somewhat limited.

A sequencing batch reactor (SBR) activated sludge system was constructed with a
permitted capacity of 1.75 mgd and 3,553 pounds per day of five-day biochemical oxygen
demand (BODs). Table IX-3 shows the major design and construction features of the SBR

system.
TABLE 1X-3
SEQUENCING BATCH REACTOR (SBR) DESIGN PARAMETERS
Parameter/Feature 5 e Value
, } Basin plan/size 110’ x 110’ inside
' 3 basins at 110’ x 34’
Maximum operating water depth 22 fi.
Total basin volume 1,820,000 gal.
Cycle sequences at design flow Fill = 2.0 hours
React = 2.6 hours
Settle = 0.75 hours
Decant = 0.60 hours
Idle = 0.05 hours
Total Normal Cycle 6 hours

Major construction features of the SBR basins which support an extended aeration process

of activated sludge include the following:

¢ Reinforced concrete tankage total sidewall height of approximately 26 feet
¢ One decanter in each basin, approximately 24 feet in length

o Jet-aeration system by US Filter-Jet Tech®

¢ One motive pump per basin; 40 Hp; 4,760 gpm

One blower per basin; 100 Hp; 1,638 ICFM average air flow required

st
[ ]

F:AWPDATA\DONALAWLility P 2014 ion 1X.docx IX-5

06/30/14 10-15-14




Nz

Waste sludge (WAS) from the SBR activated sludge process is directed to the original

secondary treatment unit (STU) with WAS pumping equipment located in a pump gallery

constructed adjacent to the SBR basins. The existing STU aeration basins are utilized to
stabilize (aerobic digestion) the WAS with the existing STU aerobic digester being utilized

for a minor amount of gravity thickening prior to conveyance to the sludge dewatering

processes.

F. DISINFECTION

1.

Treated Wastewater Disinfection

The Phase 2 expansion of the UMCR WWTF developed an ultraviolet (UV) radiation
system for disinfection of treated wastewater. Because of the nature of the SBR
operation, the release or decant rate from the treatment process is significantly greater
than the inflow rate. Downstream processes and facilities are designed and constructed
to function properly under this periodic, high flow rate. Facilities must be either designed
to accommodate the actual flow rate or an intermediate flow equalization facility must be
provided. UV disinfection equipment currently used in wastewater treatment is not well
suited to on-off operation. More efficient and cost-effective operation is realized if the
lamps are permitted to function continuously at a relatively constant intensity.
Accordingly, flow equalization of SBR decanter discharges is provided in reinforced
concrete tankage at the UMCR WWTF.

Based on the design and operation of the US Filter-Jet Tech® SBR for 1.75 mgd average
daily flow with upstream flow equalization, the decant or SBR discharge rate is
approximately 4,051 gpm, approximately 3.33 times the nominal average daily design
throughput rate. The decant period from each basin is only 36 minutes out of each 6-
hour cycle. Based on three basins operating on a 6-hour cycle with 36 minute decant
periods, it is calculated that a relatively continuous flow rate is attained with
approximately 102,100 gallons of equalizing storage.

UV contact times and intensity are designed for a rate approximately 15 to 20 percent in
excess of uniform daily design flow and allowance made to meet permit limits with one

unit out of service for maintenance.

F:WPDATADONALAWIlItY P 2014 1X.docx I X- 6

06/30/14

10-15-14



This UV flow equalization process is located downstream of the SBR basins. The
hydraulic grade lines (HGL)/elevations in the UV equalization facility is arranged such
that the maximum HGL is as close to the minimum SBR basin water surface elevation as

possible.

The UMCR WWTF Phase 2 project provided for installation of open channel UV
disinfection facilities. The treated wastewater is conveyed by gravity from the
disinfection equalization basin through a modulating plug valve. That valve provides for
a relatively constant rate of flow through the UV lamp bank assemblies in either of the
two parallel disinfection channels. No less than 50 percent redundancy in disinfection

capacity is provided in this process.

To accommodate an increase in hydraulic throughput capacity, additional lamp modules

can be installed in the existing disinfection channels.

Other Disinfection Requirements

Other disinfection application points include reuse (reclaimed wastewater) water and the
activated sludge in the SBR treatment process. Disinfection of activated sludge has
historically proven to be useful in controlling undesirable organisms. Although the SBR
treatment process does not utilize a conventional return activated sludge sequence
where disinfection is normally practiced, the mixing aspect of SBR operation would
accommodate such application of a disinfectant. The SBR process will accommodate

application of disinfectant in the motive pump discharge piping.

" The flow rates used to supply and control disinfection of reclaimed water and activated

sludge are given in Table 1X-4.

FWPDATAIDONALAWLilRY P 3-2014 ion IX.doex I X- 7

06/30/14

10-15-14



TABLE 1X-4
DESIGN FLOW RATES FOR PROCESS DISINFECTION

!_— , Flow Rate. l oom? | mgd?
Initial maximum discharge from reuse filters 400 0.58
Maximum design discharge from reuse filters 1,200 1.73
Initial activated sludge flow 40 0.06
Maximum activated sludge flow 97 0.14

1) gpm = gallons per minute

2)  mgd = million gallons per day
The initial maximum discharge from the reclaimed water treatment plant (reuse filters) is
established at 400 gallons per minute, generally considered to be the nominal maximum
throughput capability of the existing facility. The maximum design discharge
contemplates the addition of filters and filtration capability in the existing facility in the
future. Production of reclaimed wastewater for landscape irrigation is presently
governed by customer demand. Currently, production of reclaimed water and diversion
to an application site will occur only during an approximate six-month irrigation period of
mid-April or May through October. However, off-site storage may become available to

allow year-round production of reclaimed wastewater.

Occasional chlorination of activated sludge is provided to help reduce filamentous and
other undesirable bacteria growth. The activated sludge flow rate to be disinfected is
estimated at 4% of the maximum SBR decant rate.

Water quality parameters currently applicable to operation of the UMCR WWTF are
provided in Table IX-5.

FAWPDATADONALAWHility 2014 1X.doex IX'8

06/30/14

10-15-14



TABLE I1X-5
EFFLUENT DISCHARGE LIMITS
From Draft Renewal Permit March 1, 2015

Discharge 1Efﬂuent Parameter | 30-Day Average | 7-Day Average | Daily Maximum

To creek Eschericia 163 org./100 ml | 326 org./100 ml -
coliform org.

To creek Total suspended 30 mg/l 45 mg/l -
solids :

To creek BODs 30 mg/I 45 mg/ -

To creek Chlorine residual 0.012 mg/l - 0.019 mgl/l

To creek Ammonia Nitrogen | varies monthly varies monthly -
3.6 to 6.4 mgll 8.0 to 26 mg/I

To reuse E. coli org. 126 org./100 mi - 235 org./100 ml

To reuse Turbidity 3 NTU - 5 NTU (95%)

There are effluent limits either existing or pending for total inorganic nitrogen (13 mg/!
daily maximum), copper, zinc, arsenic, iron, manganese, nickel and mercury. |In
addition, the UMCR WWTF will need to be prepared to address new effluent limits for
nitrogen and phosphorus following the expiration of the current permit in 2020.

Discharge limits for reuse require disinfection with the ability to maintain a disinfectant
residual to meet the bacteriological limit, and use of the existing reuse filters to meet the
turbidity limit. At the present time, the Notice of Authorization (NOA) issued for the use
of reclaimed wastewater at the UMCR WWTF specifies the point of compliance at the
discharge from the reclaimed water treatment plant. Therefore, there is not a significant
issue regarding maintenance of a long-term disinfectant residual. For purposes of this
evaluation, this point of compliance is presumed to remain during the life of the facility.

G. BIOSOLIDS STABILIZATION

Aerobic digestion is practiced with waste solids pumped from the SBR basins. The

characteristics of the aerobic digesters in the treatment system are given in Table 1X-6.

F:AWPDATADONALAWLility p 3-2014 Rep! iX.docx |X-9

06/30/14

10-15-14



TABLE IX-6
AEROBIC DIGESTER CHARACTERISTICS

. Parameter/Feature | ~ Value
Structure outside diameter 100 ft.
Aeration basin total volume 579,000 gal.
Aeration basin operating depth 16 ft.
Aerobic digester volume 104,490 gal.
Disinfection contact basin volume 39,000 gal.
Clarifier sidewater depth 13 ft.

Total clarifier volume 125,000 gal.
Clarifier surface area 1,256 sq. ft.
Centrifugal blowers 2@100hp; 1@ 75hp
Positive displacement blower 1@ 670 scfm; 25 hp

Air supply to the aerobic digesters is supplied from the original plant compressed air

system.

Based on the data accumulated regarding operation of the existing aerobic digester,
operations do not demonstrate that the vector attraction reduction criteria for Class B
biosolids is attained by volatile solids reduction across the digester. This is largely due to
the significant level of oxidation occurring in the SBRs. There is not a significant amount of
oxidizeable volatile solids remaining for a typical aerobic digester operation. The solids
however are suitable for withdrawal, conditioning and dewatering with a belt filter press and
disposal for beneficial use based on specific oxygen uptake rate analysis (SOUR).

Depending on specific loading, one, two or three (existing aerobic digester) aeration basins
will be utilized for aerobic stabilization of waste biosolids. In addition, the existing clarifier is
utilized for gravity thickening. Although aerobically digested solids typically do not settle
well, the addition of a settling aid for improvement in solids concentration can occur. If the
solids concentration is improved, downstream benefits in the biosolids dewatering process

are realized.

FAWPDATA\DONALAWtiity 32014 1X.docx IX-10
06/30/14 10-15-14




Based on process design work accomplished, it appears as if the existing STU utilizing all
three aeration basins will provide a reasonable level of biosolids stabilization capability for
build-out of the UMCR WWTF. Air supply can be adjusted to the existing STU to optimize

air delivery and economies of operation.

H. BIOSOLIDS DEWATERING

Biosolids dewatering is accomplished utilizing the belt filter presses with stabilized biosolids
conditioning with select polymer compounds. In order to accommodate loading expected
through the design period applicable to Phase 2 expansion, a building expansion and an
additional filter press was commissioned in 2010. This operation provides redundancy,
reliability and flexibility in biosolids handling. The biosolids dewatering facilities were
constructed within the scope of the Phase 2 expansion with each of two belt filter presses

having a capacity of 1,500 pounds per hour.

Access for transport of dewatered biosolids to disposal was facilitated with the 2009 — 2010
UMCR WWTF improvements. Accommodations were made to maximize the economics of
biosolids transport by constructing facilities to accommodate over-the-road end dump semi-

trailers.

Polymer conditioning was added in the Phase 2 expansion process, the same as was
originally constructed. The “day tank” was duplicated appurtenant to the new sludge press.
Supplemental polymer feed equipment was provided and will be managed from a central
location, with new feed equipment only being provided as “spare parts”.

Filtrate return pumping equipment was added in the Phase 2 expansion. This capability
should be sufficient to support bioslids handling and dewatering through the Phase 3

expansion for service area build-out.

I.  RECLAIMED WASTEWATER PRODUCTION

Preparation of reclaimed wastewater is accomplished using continuous backwashed filters
first constructed when the plant commenced operation in 1995. That capability was

expanded with the Phase 1 work.

F:WPDATADONALAUtiity por2013-2014 1X.docx IX-11
06/30/14 10-15-14




| I
S’

R

The existing Dynasand® filters were converted for use in filtration of treated wastewater
effluent for reclaimed water production. Use of the filters in this fashion eliminates the need
for expansion of the existing water filtration plant to match the design throughput of the
Phase 2 expansion for the UMCR WWTF. Of course, this presumes that there will be those
opportunities when total plant flow can be reclaimed and sent to a customer, rather than
direct discharge to the creek. Due to augmentation plan constraints, it is recognized that
this will not occur on a continual basis. However, there will be those periods when several
days each month total wastewater throughput in the waste treatment system can be

returned to the reclaimed water system.
Table IX-7 represents the available filtration capacity.

TABLE IX-7
RECLAIMED WASTEWATER FILTRATION CAPABILITY

: : Number of | Optimum Throughput | = .
Filter Unit Eilter Units | Capacity, gpm ; ’ ‘Notes '

General Filter mixed media | 1 325 gpm 385 gpm possible

Parkson Dynasand filters 3 600 gpm Peak flow to 1,200 gpm

ADMINISTRATIVE AND MAINTENANCE FACILITIES/ACCOMMODATIONS

The UMCR WWTF operations staff conducts all operations activities from the building
space located on the treatment plant site. That facility includes the following spaces and

functions.

¢ Operator computer work stations for monitoring and record keeping

e Operations files and report production facilities (also accomplished at DWSD
Administration Office)

o Toilet room, shower and personal effects storage for men and women

e Laboratory space for onsite analytical work and limited bench scale testing and
process control |

e Conference room and employee work area

F:WPDATADONALAWLtiltty 3-2014 1X.docx I X" 1 2

06/30/14 10-15-14




¢ Short-term accommodations for employee presence/extended stay required by
weather conditions or treatment plant operations; normal staffing does not include
overnight onsite presence

o Expendable supplies storage and inventory

¢ Small tools and equipment storage and maintenance facility

e Onsite operator transport equipment (electric vehicle)

¢ Operations manual and library storage and work space

To date, this space has proved to be reasonably satisfactory for all operations necessary at
the treatment facility. In the event it is deemed appropriate to expand the analytical
capability of the treatment plant laboratory, it may be necessary to further expand this
building. There is limited space available to add a few hundred square feet at the existing
operating floor elevation. The probability exists that the facility could be expanded to an
upper level with several hundred square feet of suitable work space.

K. MISCELLANEOUS FACILITIES
1. Yard Piping and Utilities

The UMCR WWTF has been developed with yard piping and onsite utilities considered
for build-out of the service area of the plant. Yard piping necessary to accommodate
future expansion of treatment processes has been stubbed or relatively convenient
extensions made available. Sizing of major yard piping components has considered

future expansion.

The facility utilizes fuel gas for space heating in several locations, both the Operations
Building and process enclosures. That fuel gas is in the form of propane delivered by
truck to the site. There is not a central natural gas transmission or distribution system
available in the vicinity of the plant. In 2007, the facility inquired of the area supplier,
Black Hills Energy, as to the capability to supply the facility with natural fuel gas. Black
Hills Energy indicated that their transmission and distribution system in northern El
Paso County did not have the capability to provide sufficient supply to the facility at that

time. The UMCR WWTF maintains on-going interest and communication in the event

that condition may change.

F:WPDATA\DONALAWHiiity P! 3-2014 ion 1X.docx lX- 1 3

06/30/14 10-15-14




N

Electric Power/Energy Supply

Mountain View Electric Association (MVEA) is the electric utility in the service area of
the treatment facility. It has been the electric power supply to the facility since original
construction and commissioning for operation. Based on analysis of current energy
supply capability and future needs, it appears as if the MVEA transmission and
distribution system has sufficient capability to supply necessary electric power to the

facility for the projected build-out.

In order to best assure continuous operation of electrically powered motors on the site,
the UMCR WWTF has made significant investment in onsite power generation
equipment. The treatment plant was originally equipped with a large diesel engine
powered onsite generator and the Phase 2 improvements at the treatment facility

added two additional generators.

In addition to having onsite power generation there is limited capability with diesel
engine powered pumping equipment to operate certain pump processes without